Breakdown of Included Items

1

S5 S SV C T (V]

Parts List

Left Side motor mount bracket
3/8-16 x 1" Hex Head Bolt

3/8 Flat Washer

3/8-16 x 1" Carriage Bolt
M10-1.5 x 30mm Hex Bolts
M12-1.75 x 140MM Bolts
M12 Flat Washer

Drill Templates (L & R)

Right Side motor mount bracket
3/8-16 Hex Nut

3/8 Lock Washer

Transmission mount shim

M10 Flat Washer

M12-1.75 Hex Nut

M12 Lock Washer




	Blank Page

